
ME R ID A © 2 0 2 5ME R ID A © 2 0 2 5

10

7

6

5
4

3
2

1

22
21

20

20
20

20
21

22

8

9

8

9
19

19

9

8
8

17

18

14
134

5

5
18

17

23

4

11
13

12
14

15

16

9

B

C

A

D

A

B

C

D

F

E

1

27

5

1

3b
2
3a

4
22

2

2625

21

13

20

19
18

17
16

24

15

23
13

14

7

9
8

7

4

6

10

2

12

11

11
11

A

view A

  

eONE-EIGHTY LITE

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

1 A2191000233 HEAD SET Acros AZA-718 1

2 A2298000160 SCREW M4x0.7 L10mm 3~5 7

3a A2263000069 BLIND PLUG for top tube opening 1

3b A9098000029 BOSCH OEM PART Bosch BRC 3100 3~5 1

4 A2298000154 SCREW M5x0.8 L12mm 4~6 6

5 A2143000129 COVER for lock opening 1

6 A2263000067 COVER for battery 1

7 A2300000318 SCREW M4x0.7 L12mm 3~5 4

8 A2263000070 COVER MOUNT Fidlock Pinlock vertical Female 1

9 A2030000033 MOUNT 1

10 A2263000071 COVER MOUNT Fidlock Pinlock vertical Male 1

11 A2232000064 CHAIN GUIDE for Bosch with 55mm chainline 1

12 A2263000068 PROTECTOR for motor 1

13 A2298000361 SCREW M4x0.7 L12mm 3~5 4

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

1 A2300000696 BOLT M6x1 OD15/17mm L74mm 1

2 A2221000040 BEARING 172607V-2RS OD26mm ID17mm W7mm 1

3 A2294000102 WASHER OD21mm ID17.1mm H3mm 1

4 A2294000016 WASHER OD19mm ID15.1mm H3mm 3

5 A2221000043 BEARING 3802V-2RS OD24mm ID15mm W7mm 3

6 A2300000609 SCREW M10x1 L15mm 15~17 1

7 A2300000736 BOLT M6x1 OD10mm L39mm 1

8 A2298000113 SCREW M6x1 L16mm 8~10 2

9 A2294000196 WASHER for M6 sunkenhead screw OD16mm 4

10 A2300000693 BOLT M6x1 OD12mm L62mm 1

11 A2300000737 SCREW M8x1 L49mm 18~20 1

12 A2294000224 LOCK RING for ID21 1

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

14 A2292000139 WASHER OD11mm ID4.5mm H0.8mm 1

15 A2158000094 PROTECTOR for chain stay 1

16 A2300000129 SCREW M3x0.5 L10mm 2~4 2

17 A2030000034 MOUNT for speed sensor 1

18 A2002000135 THRU AXLE EXPERT TR; L=178.5mm M12x1 TL=13.5mm 1

19 A2298000409 SCREW M6x1 L12mm 12~14 3

20 A2136000076 MOUNT PM200 1

21 A2116000284 FENDER 1

22 A2263000062 MOUNT for charging port 1

23 A2143000082 CABLE GUIDE for RD cable 1

24 A2258000099 CABLE GUIDE for brake and speed sensor/light 1

25 A2298000178 SCREW M5x0.8 L8mm 6~8 4

26 A9085000045 MOUNT Bosch PT600/800 battery rail 1

27 A2158000117 PROTECTOR for cables in head tube 1

NO. ITEM NO. ITEM DETAIL INFORMATION T (Nm) PCS.

13 A2294000223 WASHER OD12.1mm ID15.5mm H3mm 2

14 A2221000035 BEARING 6801V-2RS OD21mm ID12mm W5mm 2

15 A2031000094 LINK 1

16 A2262000059 WASHER OD15.5mm ID12.1mm H31mm 1

17 A2300000743 SCREW M15x1 L20.5mm 23~25 2

18 A2294000225 LOCK RING for ID24 2

19 A2300000652 BOLT M6x1 OD10mm L18.8mm 2

20 A2294000212 WASHER OD14mm ID10.1mm H3.1mm 4

21 A2294000211 LOCK RING for ID22 2

22 A2221000060 BEARING 6900V-2RS OD22mm ID10mm W6mm 2

23 A2292000141 WASHER OD13mm ID9mm H1mm 1

SUSPENSION HARDWARE – AM0

SMALL PARTS – AM7


